SPORTON LAB.

FCC RF Test Report

Report No. : FG911620B

LTE Band 38 / 15MHz+15MHz

QPSK

Lowest Channel

Middle Channel

RefLevel 0.00 démr  Offset 8.02 dB Mode Auto Swesp

SGL Count 100/100

SGL Count 100/100

Reflevel 0.00 dBrmi  Offset 8.02 d8

Made Auto Sweep

Date: 1, MAR 2018 15:46:45

@1 AvaPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
10 diE S PURFGUS F e ARS] 10 dBfE—fPURIOUS L INE ABS-
-20 dBm
" LINE_ABS_ [ SPURIOUS. LINE_ABS_
-40 dBm -40 dBm
— P o s
50,5 S0 E [
-60 dBm: -60 dBm
-70 dB -70.dB
-20 dim; -80 dBm
-90 i -90 di
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz | 1,000 GHz 1.000 MHz 940,61719 MHz -50.74 dBm | 30,000 MHzZ 1,000 GHz | 1.000 MHz | 889.71764 MHz | -51.03 dBm 26,03 d8
2,525 GHz 1.000 MHz s GHz -51.09 dém | 1,006 2,525 GHz | 1.000 MHz | 5.15318 GHz | -50,53 dBm 25,83 d8
3,000 GHz 1.000 MHz 2.87245 GHe -50.32 dim | 25,32 dB 2.665 GHz 3,000 GHz | 1.000 MHz | 2.08718 GHz | 50,35 dBm -25.35 d8
7.000 GHz 1.000 MHz 6.86377 GHz -45.20 dBm -20.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -45.24 dBm -20.24 dp
10,000 GHz 1,000 MHz 9.74579 GHz -47.84 dBm -22:84 db 7.000 GHz 10,000 GHz 1,000 MHz 9.74029 GHz -47.77 dBm -22.77 dB
14,000 GHz 1,000 MHz 1378478 GHz 46,70 dBm -21.70 dB 10,000 GHz 14,000 GHz 1,000 MHz 13,77378 GHz 46,75 dBm 21,75 dB
E 18,000 GHz 1,000 MHz 15.74653 GHz —42,34 dBm -17.54 dB 14,000 GHz 18,000 GHz 1,000 MHz 15.74803 GHz 43,10 dem -18.10 d8
15000 GHz: | 27,000 GHa 1800 MH2 253205 GH 15,000 GHz 27.000. GHz: | 2000 MH2 | 18:50UTF.GHE | 3 dBm -19.33 B |
[ i ] i il 1 LTI

Date: 1 MAR 2019 154829

Highest Channel

N/A

Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep

SGL Count 100/100

heck
_bnupsous b ans |
. LINE_ABS_
. A~
e
60 d
-70 dBm
-0 darm
a0 d
Start 50.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency Power Abs ALimit
30.000 MHz | 1,000 GHz 1.000 MHz 525.,58371 MHz ~50.91 dbm | —25.91 dB
1,000 GHz 2,525 GHz 1.000 MHz 2.11278 GHz 5.03 dB
2,685 GHz 3,000 GHz 1.000 MHz 2,85874 GHz d 47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -45.38 dBm -20.88 4B
7.000 10,000 GHz 1.000 MHz 9.74629 GHz -47.85 dBm -22:85 dB
10.000 14,000 G 1,000 MHz 13,70628 GHz -46.62 dBm | -21.62 dB
14,000 ¢ 18,000 | 1.000 MHz -43.23 dBm | -18.23 dB
18,000 27.000 GHz 1.000 MHz 44,29 dBm -19.23 dB

L JL

Date: 1,MAR 2019 18.03:50

WHHANGRED e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSE5GG

Page Number 1 A369 of A379
Report Issued Date : Mar. 14, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG911620B

LTE Band 38 / 15MHz+15MHz

16QAM

Lowest Channel

Middle Channel

RefLevel 0.00 démr  Offset 8.02 dB Mode Auto Swesp

SGL Count 100/100

RefLevel 0.00 dém  Offset 8.02 dg Made Auto Sweep

SGL Count 100/100

@1 AvgPwr @1 svgPwr
Limit ¢heck Limit ¢heck
10 die—$PuRIoUs b apg | 18 dB e —$ PURIGUS L INE ABS-
-20.dBm
 LINE_ABS_ | SPURIOUS, LINE_ABS_
-40 dem
” R— Py soltte, A,
A -gg‘dBm'” i
-60 dam -60 dBm
=70 dB -70de
-5 dam -60 dBm
-a0 d -0 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Fregquency Power Abs | Range Low Range Up | RBW | Frequency | Power Abs
30,000 MHz | 1,000 GHz 1.000 MHz 928, MHz -E1,00 dBm | 30,000 MHz 1,000 GHz | 1.000 MHz | 926,07446 MHz | -50.97 dBm
2,525 GHz 1,000 MHz 2 GHz -51.14 dBm | 4 1,000 2,525 GHz | 1,000 MHz | 1,81205 GHz | -51.13 dBm
3,000 GHz 1.000 MHz 2.898351 GHz -50.43 dim | -26.43 dB 2,665 GHz 3,000 GHz | 1.000 MHz | 2,98117 GHz | -50.50 dBm
7.000 GHz 1.000 MHz 6.86227 GHz. -45.37 dBm -20.37 db 3.000 GHz 7.000 GHz 1.000 MHz 6.87027 GHz -45.13 dBm
10,000 GHz 1,000 MHz 9.76520 GHz -47.96 dBm -22.36 db 7.000 GHz 10,000 GHz 1.000 MHz 9.74779 GHz 47,85 dBm -EZ.85 dB
14,000 GHz. 1,000 MHz 13.76028 GHz -46.68 dBm -21.66 dB 10,000 GHz 14,000 GHz 1000 MHz 13.75428 GHz -46 46 dBm -21.46 b
f 18,000 GHz 1.000 MHz 15,74253 GHz -43,21 dBm -18.21 dB 14,000 GHz 18,000 GHz 1.000 MHz 15,74253 GHz -43,05 dBm -18,05 dB
18,000 GHz | 27.000 GHz 1.000 MHz 1 18,000 GHz 27.000 GHz | 1.000 MHz | 1992114 GHz | -44.35 dem -19.35 c8 |
i - SCGREE
[ i ] i il 1 LTI

Date: 1,MAR 2018 1545:42

Date: 1, MAR 2019 155032

Highest Channel

N/A

Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep

SGL Count 100/100

heck

nupiope four ap

_LINE_ABS_

60 d
-70 dBm
-0 darm
a0 d
Start 50.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | Range Up RBW | Fregquency Power Abs |
30.000 MHz | 1,000 GHz 1.000 MHz 51298601 MHz ~50.80 dBm |
1,000 GHz 2,525 GHz 1.000 MHz 2.459203 GHz
2,665 GHz 3,000 GHz 1.000 MHz 2.08238 GHz d -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86187 GHz -45.41 dBm -20.41 dB
7.000 10,000 GHz 1.000 MHz 9.78629 GHz -47.85 dBm -22:85 dB
10.000 14,000 G 1,000 MHz 13,08825 GHz -46.67 dBm | -21.67 dB
14,000 ¢ 18,000 | 1.000 MHz 1572853 GHz, -43,.10 dBm | -18.10 dB
18,000 GH 27.000 GHz 1.000 MHz 19.94214 GHz -44.35 dBm -19.35 dB
— —
L i ] CIVRNATND o

Date: 1, MAR 2019 18.02 38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSE5GG

Page Number 1 A370 of A379
Report Issued Date : Mar. 14, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG911620B

LTE Band 38 / 15MHz+15MHz

64QAM

Lowest Channel

Middle Channel

RefLevel 0.00 démr  Offset 8.02 dB Mode Auto Swesp

SGL Count 100/100

Reflevel 0.00 dBrmi  Offset 8.02 d8
SGL Count 100/100

Made Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
10 dEnE—fRURIOUS LINE ABS- 10 dBfE—fPURIOUS L INE ABS-
-20 dBm
" LINE_ABS_ [ SPURIOUS. LINE_ABS_
-40 dBm
o~ — -~ .
-EadBm"
-60 dBm: -60 dBm
-70 dB -70.dB
-20 dim; -80 dBm
-90 i -90 di
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz | 1,000 GHz 1.000 MHz 918,80310 MHz -50.97 dam | 30,000 MHzZ 1,000 GHz | 1.000 MHz | 996,84008 MHz | -50,96 dBm -25.96 d8
2,525 GHz 1.000 MHz 2 Hz, -51.17 dém | 1,006 2,525 GHz | 1.000 MHz | 5.15395 GHz | -51.08 dBm -26.08 d8
3,000 GHz 1.000 MHz 2.98781 GHe 50,44 dBm | 25,44 db 2.665 GHz 3,000 GHz | 1.000 MHz | 2.98518 GHz | 50,48 dBm 25,48 d8
7.000 GHz 1.000 MHz 6,88476 GHz -45,15 dBm -20.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -45.20 dBm -20.20 dB
10,000 GHz 1,000 MHz 9.78879 GHz -47.94 dBm -22,94 dB 7.000 GHz 10,000 GHz 1,000 MHz 9.74829 GHz -48.00 dBm -23.00 dB
14,000 GHz 1,000 MHz 1375178 GHz 46,42 dBm 21,42 db 10,000 GHz 14,000 GHz 1,000 MHz 13,76320 GHz 46,64 dBm —21.64d8
E 18,000 GHz 1,000 MHz 15.73083 GHz -43,16 dBm 18,16 d& 14,000 GHz 18,000 GHz 1,000 MHz 15.74903 GHz 43,16 dem -18,16 d8
15000 GHz: | 27,000 GHa 1800 MH2 181414 19 GH2: 15,000 GHz 27.000. GHz: | 2000 MH2 | 1844565 GH | —44.20. dBm -19.20.B |
i - SCGREE
{ JU ] L il ] WUNHNED -
Date: 1 MAR 2019 155126

Date: 1,MAR.2018 154415

Highest Channel

N/A

Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep

SGL Count 100/100

heck

nupiape f

_LINE_ABS_

-70 dBm
-0 darm
a0 d
Start 50.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | Range Up RBW | Freguency Power Abs |
30.000 MHz | 1,000 GHz 1.000 MHz 576, 00450 MHz ~50.97 dbm |
1,000 GHz 2,525 GHz 1.000 MHz 2.12480 GHz
2,665 GHz 3,000 GHz 1.000 MHz 2.08406 GHz d -25.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86887 GHz -45.40 dBm -20.40 dB
7.000 10,000 GHz 1.000 MHz 9.76879 GHz -47.72 dBm -22.72 dB
10.000 14,000 G 1,000 MHz 13,70978 GHz -46.70 dBm | -21.70 dB
14,000 ¢ 18,000 | 1.000 MHz 15.72403 GHz, -43.07 dBm | -18.07 dB
18,000 GH 27.000 GHz 1.000 MHz 19.92514 GHz -44.35 dBm -19.35 dB
— —
L i ] CIVRNATND o

Date: 1,MAR 2019 18.01:18

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSE5GG

Page Number : A371 of A379
Report Issued Date : Mar. 14, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG911620B

LTE Band 38 / 20MHz+20MHz

QPSK

Lowest Channel

Middle Channel

[z
RefLevel 0.00 démr  Offset 8.02 dB Mode Auto Swesp RefLevel 0.00 dém  Offset 8.02 dg Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck Limit ¢heck
i ddpe—fRuRious boue sps | 18 dB e —$ PURIGUS L INE ABS-
-20.dBm
 LINE_ABS_ | SPURIOUS, LINE_ABS_
-40 dam: -40 dem
. P A o A~
-S(, bt -EQUBNI"
-60 dam -60 dBm
=70 dB -70de
-80 dem -80 dBm
-a0 d -0 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz | 1,000 GHz 1.000 MHz 91298601 MHz -E0.88 dBm | 30,000 MHz 1,000 GHz | 1.000 MHz | 915,89455 MHz | -50.,99 dBm -25,00 dB
2,525 GHz 1,000 MHz 2.14137 GHz -50.97 dBm | 1,000 2,525 GHz | 1,000 MHz | 2.14670 GHz | -51.13 dBm -26.13 B
3,000 GHz 1.000 MHz 2.88171 GHz -50.42 dim | 2,665 GHz 3,000 GHz | 1.000 MHz | 2.98418 GHz | -50.21 dém -25.21 dB
7.000 GHz 1.000 MHz 6.84427 GHz. -45.22 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.87727 GHz -45.16 dBm -20.16 dB
10,000 GHz 1,000 MHz 9.74179 GHz -47.82 dBm 7.000 GHz 10,000 GHz 1,000 MHz 9.74329 GHz -47.96 dBm -22.96 dB
14,000 GHz. 1,000 MHz 1376528 GHz -46.75 dBm 10,000 GHz 14,000 GHz 1000 MHz 13.79528 GHz -46,70 dBm -21.70 dB
{ 18,000 GHz 1.000 MHz 15.74953 GHz 14,000 GHz 18,000 GHz 1.000 MHz 15,74753 GHz -43,14 dBim -18,14 dB
15000 GHz: | 27,000 GHa 1800 MH2 1891513 GHz 15,000 GHz 27.000. GHz: | 2000 MH2 | 1845615 6H2 | i dBm -19.10.dB |
( I ] { i J CIRITTIND -

Date: 1,MAR.2018 16:29:00

Date: 1, MAR 2019 16:23:32

Highest Channel

N/A

[:=e2
v
Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep
SGL Count 100/100
heck
_tnuRrous LINE ARS
_LINE_ABS_
— A,

60 d
-70 dBm
-0 darm
a0 d
Start 50.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | powerabs |
30.000 MHz | 1,000 GHz 1.000 MHz 505.22089 MHz ~50.92 dBm |
1,000 GHz 2,525 GHz 1.000 MHz 2.11888 GHz 1.12 dBm
2,685 GHz 3,000 GHz 1.000 MHz 2,89272 GHz 0.31 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.86987 GHz -45.20 dBm
7.000 10,000 GHz 1.000 MHz 9.74879 GHz -47.77 dBm -22.77 dB
10.000 14,000 G 1,000 MHz 13,73578 GHz -46.61 dBm | -21.61 dB
14,000 ¢ 18,000 | 1.000 MHz 15.73803 GHz, -43,12 dBm | -18.12 dB
18,000 27.000 GHz 1.000 MHz 19.90714 GHz -44.38 dBm -19.38 dB

[ J ]

Date: 1, MAR 2019 182150

WHHANGRED e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSE5GG

Page Number : A372 of A379
Report Issued Date : Mar. 14, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG911620B

LTE Band 38 / 20MHz+20MHz

16QAM

Lowest Channel

Middle Channel

RefLevel 0.00 démr  Offset 8.02 dB Mode Auto Swesp

RefLevel 0.00 dém  Offset 8.02 dg Made Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ¢heck
A0 B — S PURICUS L INE ARS 10 dERURISUS e ABS
-20 dBm
- LINE_ABS_ | SPURIOUS. LINE_ABS_
-40 dem
Sl i (e -
-60 dBm: -60 dBm;
-70 dB -70.dB
-80 dem -80 dBm
-90 i -90 di
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30,000 MHz | 1,000 GHz 1.000 MHz 991.51674 MHz -51.01 dBm | 30,000 MHz 1.000 GHz | 1.000 MHz | 957,00895 MHz | -51.06 dBm
2,525 GHz 1.000 MHz 2.14632 GHz -51.03 dBm | 1.000 2,525 GHz | 1.000 MHz | 2.10783 GHz | -51.07 dBm
3,000 GHz 1.000 MHz 2,88205 GHz 50,22 dBm | 25,32 dB 2.665 GHz 3,000 GHz | 1.000 MHz | 2.07932 GHz | 50,36 dBm
7.000 GHz 1.000 MHz 6.84177 GHz. -45.36 dBm -20.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 692176 GHz -45.38 dém
10,000 GHz 1,000 MHz 9.74229 GHz -47.75 dBm -22,75-dB 7.000 GHz 10,000 GHz 1,000 MHz 9.78978 GHz -48.09 dBm
14.000 GHz. 1,000 MHz 13.74678 GHz —46.70 dBm -21.70 dB 10,000 GHz 14.000 GHz. 1,000 MHz 1373378 GHz -46.76 dBm i
f 18,000 GHz 1.000 MHz 15.76253 GHz -43,24 dBm -18.24 d& 14,000 GHz 15,000 GHz 1.000 MHz 15,74403 GHz -43.06 dem -18.06 cB
15000 GHz: | 27,000 GHa 1800 MH2 1813513 GH2: 19,43 dB 15,000 GHz 27.000. GHz: | 2000 MH2 | 1855980 GHE | —44.49 dBm -19.49.dB |
( i ] i ( J1 ] WHINNED v
Date: 1,MAR 2018 16:28:08 Date: 1 MAR 2019 16:24:31
[-==
v
Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep
SGL Count 100/100
heck
_EPURIOUS LINE ABS
_LINE_ABS_
n " o
—
-60 di
-70 dBm
-20 dam:
-a0 d|
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range low | Range Up RBW | Freguency Power Abs |
30.000 MHz | 1,000 GHz 1.000 MHz 524. 13543 MHz ~51.02 dBm |
1,000 GHz 2,525 GHz 1.000 MHz 2,13756 GHz
2,685 GHz 3,000 GHz 1.000 MHz 2.87832 GHz d
3.000 GHz 7.000 GHz 1,000 MHz 6.87777 GHz -45,29 dBm
7.000 10,000 GHz 1,000 MHz 9.75129 GHz -47.88 dBm
10.000 14,000 G 1,000 MHz 13,81277 GHz -46.69 dBm |
14,000 ¢ 18,000 | 1.000 MHz 15.73183 GHz. -43,18 dem |
18,000 27.000 GHz 1.000 MHz 19.90764 GHz ~-44. 40 dBm

[ J ]

Date: 1,MAR 2018 16 19.47

WHHANGRED e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ-XMSE5GG

Page Number : A373 of A379
Report Issued Date : Mar. 14, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




ea FCC RF Test Report Report No. : FG911620B

SPORTON LAB.

LTE Band 38 / 20MHz+20MHz
64QAM

Lowest Channel Middle Channel

[z
RefLevel 0.00 dBm  Offset 8.02 dB Mode Auto Sweep Reflevel 0.00 dBrmi  Offset 8.02 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck Limit ¢heck
A0 B — S PURICUS L INE ARS 18 dB e —$ PURIGUS L INE ABS-
-20.dBm
 LINE_ABS_ | SPURIOUS, LINE_ABS_
-40 dem
PR P P oo
S Lo
-60 dam -60 dBm
=70 dB -70de
-80 dam -80 B
-a0 d -0 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30,000 MHz | 1,000 GHz 1.000 MHz 87178161 MHz 1,00 dBm | 30,000 MHz 1,000 GHz | 1.000 MHz | 936.25437 MHz | -50.84 dBm
2,525 GHz 1,000 MHz 210478 GHz 87 dBém | 1,000 2,525 GHz | 1,000 MHz | 2.15738 GHz | -51.19 dBm
3,000 GHz 1.000 MHz 2.88435 GHz a7 dim | 2,665 GHz 3,000 GHz | 1.000 MHz | 2.89975 GHz | -50.42 dBm
7.000 GHz 1.000 MHz 6.88776 GHz. 20 dém 3.000 GHz 7.000 GHz 1.000 MHz 688076 GHz -45.17 dBm
10,000 GHz 1,000 MHz 9.76629 GHz a5 dém 7.000 GHz 10,000 GHz 1,000 MHz 9.77979 GHz -22.91 dB
14,000 GHz. 1,000 MHz 1379578 GHz 71 dBm 10,000 GHz 14,000 GHz 1000 MHz 13.78778 GHz -21.64 B
{ 18,000 GHz 1.000 MHz 15.72403 GHz 21 dBm 14,000 GHz 18,000 GHz 1.000 MHz 1571504 GHz -1g:22 dB
15000 GHz: | 27,000 GHa 1800 MH2 el 19 GHa: 15,000 GHz 27.000. GHz: | 2000 MH2 | 18,2164 GH2 | B -19.10.dB |
i - SCGREE
[ i ] i il 1 LTI

Date: 1,MAR.2018 18:27:13 Date: 1 MAR 2019 16:25:27

Highest Channel N/A

l‘&’
v
Ref Level 0.00 dBrr  Offset 8.02 dB Mode auto Sweep
SGL Count 100/100
heck
i E—
_LINE_ABS_
=
L
=70 dBm
-20 dam:
-a0 d|
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | powerabs |
30,000 MHz | 1,000 GHz. 1.000 MHz. 919.25786 MHz -50,91 dBm |
1,000 GHz 2,525 GHz 1,000 MHz 2.13641 GHz 1,16 dBm
2,665 GHz 3,000 GHz 1.000 MHz 2.98485 GHz 0.44 dBm = 4 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.83827 GHz -45,23 dBm -20.23 dB
7.000 10,000 GHz 1,000 MHz. 9.77629 GHz -47.93 dBém -22,93 dB
10,000 14,0006 1,000 MHz 113,81077 GHz -46,66 dBm | -21,66 dB
14,000 G 18,000 | 1.000 MHz 1573253 GHz. -42 B4 dBm | -17.84 d&
18,000 GH: 27.000 GHz 1.000 MHz 19.91864 GHz ~-44.39 dBm -19.39 EIB
sy s
( J1 ] LT
Date. 1,MAR.2018 18 18:55
Sporton International (Kunshan) Inc. Page Number 1 A374 of A379
TEL : +86-512-57900158 Report Issued Date : Mar. 14, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ-XMSE5GG Report Template No.: BU5-FGLTE Version 2.0



wamanas. FCC RF Test Report

Report No. : FG911620B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0026
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0061
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0072
-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0057
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.35 V.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0004
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG911620B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0020
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3741 -56.81 -13 -43.81 -63.38 1.848 8.42 H
5613.27 -53.65 -13 -40.65 -62.01 2.32 10.68 H
7488 -51.15 -13 -38.15 -60.48 2.61 11.94 H
Middle
3742.18 -57.06 -13 -44.06 -63.63 1.85 8.42 \%
5613 -54.75 -13 -41.75 -63.11 2.32 10.68 \%
7488 -51.94 -13 -38.94 -61.27 2.61 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 20MHz / QPSK
Frequency EIRP Limit O."e.r S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3447 -56.69 -13 -43.69 -63.01 1.81 8.13 H
5170.77 -55.61 -13 -42.61 -63.59 2.222 10.20 H
6894 -53.45 -13 -40.45 -62.27 2.54 11.36 H
Middle
3447.18 -55.44 -13 -42.44 -61.76 1.81 8.13 \%
5172 -56.10 -13 -43.10 -64.08 2.222 10.20 \%
6894 -54.18 -13 -41.18 -63.00 2.54 11.36 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/ 10MHz / QPSK
channel [Freaueney| | ERP | Umic G| | Vo | Gan[Flerzten
(dB) (dBm) (dB) (dBi)
1664 -63.01 -13 -50.01 -69.98 1.58 10.70 H
2495.79 -63.79 -13 -50.79 -72.04 2.102 12.50 H
' 3330 -64.66 -13 -51.66 -73.55 2.856 13.90 H
dde 1664 -61.80 -13 -48.80 -68.77 1.58 10.70 \%
2496 -63.37 -13 -50.37 -71.62 2.10 12.50 \Y,
3330 -64.19 -13 -51.19 -73.08 2.86 13.90 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK
channel [Freaueney| | ERP | Umic | G| | Vg | [Folerzten
(dB) (dBm) (dB) (dBi)
5052 -66.27 -25 -41.27 -76.48 3.03 13.24 H
7576 -60.43 -25 -35.43 -69.88 3.56 13.01 H
_ 10100 -57.44 -25 -32.44 -66.96 3.92 13.44 H
dde 5052 -65.59 -25 -40.59 -75.80 3.03 13.24 \Y,
7576 -58.90 -25 -33.90 -68.35 3.56 13.01 \Y,
10100 -57.84 -25 -32.84 -67.36 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK
channel |Fregueney| ERP | it |G| o | Vg’ | Ga | Polaaator
(dB) (dBm) (dB) (dBi)
5168 -64.31 -25 -39.31 -72.34 2.18 10.21 H
7752 -58.41 -25 -33.41 -67.72 2.69 12.00 H
_ 10332 -50.18 -25 -25.18 -59.89 3.19 12.90 H
e 5168 -64.34 -25 -39.34 -72.37 2.18 10.21 \Y
7752 -55.55 -25 -30.55 -64.86 2.69 12.00 \Y
10332 -50.18 -25 -25.18 -59.89 3.19 12.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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For CA:
LTE Band 7C_CA / 20M+20M / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5032 -65.55 -25 -40.55 -73.58 2.18 10.21 H
7548 -60.60 -25 -35.60 -69.91 2.69 12.00 H
10060 -58.10 -25 -33.10 -67.81 3.19 12.90 H
Middle
5032 -65.31 -25 -40.31 -73.34 2.18 10.21 \%
7548 -59.01 -25 -34.01 -68.32 2.69 12.00 \%
10060 -59.11 -25 -34.11 -68.82 3.19 12.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38C_CA / 20M+20M / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
5192 -66.14 -25 -41.14 -74.17 2.18 10.21 H
7784 -55.02 -25 -30.02 -64.33 2.69 12.00 H
10380 -57.10 -25 -32.10 -66.81 3.19 12.90 H
Middle
5192 -66.52 -25 -41.52 -74.55 2.18 10.21 \%
7784 -54.72 -25 -29.72 -64.03 2.69 12.00 \%
10380 -59.17 -25 -34.17 -68.88 3.19 12.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B3 of B3
TEL : +86-512-57900158 Report Issued Date : Mar. 14, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZ-XMSE5GG Report Template No.: BU5-FGLTE Version 2.0





